



Laboratory Test Report

REPORT UID: 20190919140009-V1

KEBS Sample Ref. No: BS201927602

Date : 19 September, 2019

1. Description of Sample: Paving blocks (H - 80mm)

2. Sample Submitted by: KEBS NAIROBI REGION-QAS

6. Lab Ref: KEBS/TES/CIV-NAR/C/19

3. Customer Contact: Lilian Kilatya

7. Date of Receipt: 6 September, 2019

4. Customers Ref No: KEBS/HQ/SM/

8. Date Analysis Started: 10 September, 2019

9. Sample Submission Form No: 214654

5. Customer's Address: KEBS-NAR, NAIROBI, KENYA

10. Additional Information provided by the customer:

Matrix Precast Concrete Ltd

11. Acceptance criteria-title and number of specification against which it is tested:

KS 827: 2003 Kenya Standards For Pre-cast Concrete Paving Blocks- Specification

12. Parameters tested and Method(s) of test: as listed in the report below:

LABORATORY TEST REPORT

No.	Parameters	Results	Requirements	Test Method No.	LOD
1.	Compressive Strength	N/mm <sup>2</sup> 65	49Min	TES/MEC/TM/14	

\* Not SANAS Accredited.

Result(s) Marked "Not SANAS Accredited" in this report is not included in the SANAS Schedule of Accreditation for this laboratory

COMMENTS/REMARKS:

The sample performed as shown

Ben Ochieng - Laboratory Analyst

FOR: MANAGING DIRECTOR



19 September, 2019

Date of Issue

The results contained herein apply only to the particular sample(s) tested whose sample submission form serial number is herein quoted, and to the specific tests carried out, as detailed in this Test Report. No extract, abridgement or abstraction from a Test Report may be published or used to advertise a product without the written consent of the Managing Director, KENYA BUREAU OF STANDARDS. If undelivered, please return to the address written above.